



centro ricerche-sviluppo e laboratori prove
settori legno-arredo, ambiente e alimenti

CATAS S.p.A.
Iscr. Reg. Imprese Udine
nr. iscr. C.F. 01818850305
Reg. Impr. UD 20663
P. IVA : 01818850305
C.Soc. € 984.250,00 i.v.

Sede: Via Antica, 24/3
33048 S. Giovanni al Nat. UD
Tel. 0432.747211 r.a.
Fax 0432.747250
<http://www.catas.com>
lab@catas.com

Filiale:
Via Braille, 5
20851 Lissone MB
Tel. 039.464567
Fax 039.464565
lissone@catas.com



LAB N° 0027
Membro degli MRA EA, IAF e ILAC

TEST REPORT

207781 / 1 S

Date received: 12/01/16
Date of test: 27/01/16
Date of issue: 01/03/16

Sample name:

Nota: Prove ai sensi del Regolamento UE 305/2011 Marcatura CE dei prodotti da costruzione. Le prove sono effettuate nell'ambito del Sistema di valutazione e verifica della costanza di prestazione di tipo 3.

Formaldehyde emission, 1 m3 chamber method EN 717-1:2004

Sampling by:	Customer
Test start:	27/01/16
Test end:	15/02/16
Test conditions:	23±0,5°C and 45±3% R.H.
Analytical procedure:	See #9 - 2 sampling/day

Sample description:

Type of board:	Parquet
Thickness:	10,0 mm
Total surface:	1,0 m2

Test results:

Steady state at 453 hours	mg/m3	ppm
at 23°C	0,04	0,03

Note: the conformity of the sampling procedure to the specification of the standard (see par. 7) can be guaranteed only when sampling is carried out by CATAS Technicians.

Sampling not accredited by ACCREDIA

This document replaces the previous one with the same reference and with date of issue 19/02/16.

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

Managing Director
Dr. Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

TEST REPORT

207781 / 2 S

Date received: 12/01/16

Date of test: 14/02/16

Date of issue: 01/03/16

Sample name:

Nota: Prove ai sensi del Regolamento UE 305/2011 Marcatura CE dei prodotti da costruzione. Le prove sono effettuate nell'ambito del Sistema di valutazione e verifica della costanza di prestazione di tipo 3.

Determination of Pentachlorophenol in wood CEN/TR 14823:2003**MATERIAL**

Parquet

SAMPLING

Carried out by the client

SAMPLING DATE

Unknown

TEST RESULTS

The values refer to the dry material.

TEST N.	PENTACHLOROPHENOL mg/kg
1	< 0,8
2	< 0,8
MEAN VALUE	< 0,8

LOD (limit of detection) = 0,8 mg/Kg

This document replaces the previous one with the same reference and with date of issue 16/02/16.

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.



Managing Director
Dr. Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.